) AVAIN

ABAHTIIMOL

SEE

Tpaundha

(Odnyiec Zuvappohdynong | Assembly Instructions)

k2 Md6e nepiocdTEPQ VI TV
L5 ToOUANBpa okavdpovtag 1o QR
. Learn more about the slide

by scanning the QR

www.amiLa.gr
EER s AR L)
WS 5 8 : e
@i O @8 O

‘Omou urtapyet AMILA, Where there is AMILA,

YMAPXOYN NIKHTEL. ITEM NO.: 12588 THERE ARE WINNERS.






NXTA EEAPTHMATQN ZYNAPMOAOIHXHL | PARTS LIST

# |TMX|PCS NMEPIFPA®H | DESCRIPTION IXEAIO | DRAWING
A 4 |Bida | Bolt M6x110mm
B 1 [Bida | Bolt M8x70mm
C 4  [Biba | Bolt M6x55mm
D 4 Bida | Bolt M6x60mm
E 8 |Bida | Bolt M6x25mm
F 40 |PodéAa | Washer M6
G 20 |lkpoPep | Spring washer M6
H 20 |©oAwto ma&iuddt | Cap nut M6
I 2 |Pobéha | Washer M8
J 1 MkpoPRep | Spring washer M8
K 1 ©ohwtd magiuadt | Cap nut M8
L 1 [KAedi| Spanner M6
1 [KAedi| Spanner M8
N 2 |66t pe xapnAég tpumeg yia Bideg |
Leg with lower screw holes
0 2 |66 pe vPnAég TpUTTEG Yia Bidec |
Leg with higher screw holes
P 1 Katw umootnpikTikog owAjvag | Lower support tube
Q 1 Avw UTTOOTNPIKTIKOG CwARvAG | Upper support tube 1
R 1 Kovtog mhaoTikdg owArvag | Short plastic tube “17 }
S 2 |MhaoTtikog Tp1éag | Plastic bearing l @
T 1 Kevtpikr dokdc | Main center bar (- ° )
U 2 MakpUg¢ MAAOTIKOG owArvag | Long plastic tube
v 2 |Akplavr dokdg | Side bar (2 *;ff;ff':j
\
W 2 |XeipohaPn | Handle bar —
Y f
X 2 |K&Biopa | Seat iy
Y 2 |Aaotixdkt | Rubber pad 19mm
z 2 |M\aoTtiko kamdkt | Plastic cap 42mm D




# [TMX|PCS NEPIFPA®H | DESCRIPTION IXEAIO | DRAWING

Cap for lower support tube

AA 1 Karméiki Tou KaTw umooTneIKTIKOU CwARVA |

BB 8 |Kamaki yia ta média | Cap for leg

MapakaloUue, eAEYETE TIPOOEKTIKA OTL O€ Agimel
kamolo e€dptnua mpv EEKIVHOETE TN CUVAPUO-
Aéynon. Oa xpelaoteite emmpoobeta éva KAeLSI
#10 S——0, éva kAeldi #13 ——0 Kkat éva

oTaupOoKATodPIdo ——=.

Please make sure that no parts are missing be-
fore you begin the assembly procedure. Addi-
tionally, you will need a #10 wrench ———0,
a#13 wrench 2——0 and a philips screwdriver
'

ZYNAPMOAOIHZH | ASSEMBLY

Brjua 1: Bdon kat KATw UMOOTNPIKTIKGS CwArvag |
Step 1: Base and lower support tube assembly

1-1: Xpnoipomnoinote fi-

A |2 x| e
0e¢ (A), podéhec (F),
FAx YKpOBep (G) kal ma-
G [2x D &ipuada (H) ya va
H 2 x % ouvbéoete ta modia
(N) oTig KATWw TPUTTECG
N |2x Tou Katw umootnpl-
KTIKoU cwArva (P) kal

émelta TomoOeTAOTE

Plix| (- - 0TO KATW MEPOC TOU
F=5

AA|[1 x £va kamadki (AA).
BB |4 x

1-1:Use 110mm screw
bolts (A), washers (F
& G) and nut (H) to a

a
BB

AA

ttach the legs (N) to the lowest of holes on the

lower support tube (P) and then insert the cap (AA) into the lower sup-

port tube.

2X
4%

2X
2 X

SéNec (F), ykpoBep (G

mmeg Tou Kdtw umootn
owAnva (P).

@@OH

O| IT| o m|>

port tube (P).

1-2: Xpnoipomoinote Bideg (A), po-

&uadia (H) yia va ocuvdéoete
Ta modia (O) oTig emavw TPU-

2x &j 1-2 Use 110mm screw bolts (A),
—— washers (F & G) and nut (H) to

BB |4 x g attach the legs (O) to the high-
est of holes on the lower sup-

) Kal 1a-

PIKTIKOU




R [1x (-

1-3: Eloayete Tov Kovtd mAaotiko cwArjva (R) otov Kdatw | l
UTTOOTNPIKTIKG owAnva (P).

1-3: Insert short plastic tube (R) to lower support tube (P).

Brua 2: Kevtpikr) §0KO¢ Kal Avw UTOOTNPIKTIKOG owARvag
Step 2: Main center bar and upper support tube assembly

S [2x l@ e

2-1: TomoBetrote MAaoTtikoUC TpIREiC (S) kal R
oTig SVo MAEVPEC TNG KevTpikrg Sokou (T)
otnv TPUTA TTOU PaiveTal Py /
oto Sidypappa (¢ o T (=) D)
TAPATAEUPWC. et

2-1: Insert two pieces of plastic bearings (S) to both sides of main center bar (T), matching the 2 flat
sides of the hole.

Qlix] —— 2-2: >tepewote TNV Kevtpikr 60ko (T) O > 5 4
— oToV AV UTTOOTNPIKTIKO CWARVa l
B |1x (Q) xpnowomolwvtag Tig Bideg

— ' -
| 12x TOUV TTivaka.

=)

=

2-2: Connect main center bar (T) to E
upper support tube (Q) by using
screws.




2-3: Elodyete Tov Avw unmooTnpIKTIKO cwArva (Q) péoa atov Kovto mhaotiké ocwirva (R(.

2-3: Insert upper support tube (Q) in the short plastic tube (R).
. ) . )

2-4: Eloayete Makploug mhaoTikoug owAnvec (U) ota dkpa tne Kevtpiknc dokou (T) ppovrtifovtag ol
TPUTTEC TOUC va Eival EUBUYPAMIOUEVEC.

2-4: Insert long plastic tube (U) into both sides of main center bar (T) making sure their holes are
aligned.

u (e o)— = LT . J +«—(e=)u

Brua 3: Akpiavég dokoi kai kaBiouata
Step 3: Side bar and seat assembly

Y |2x

Z|2x =

3-1: TommoBetriote MAAOTIKA KAmAKIa (Z) ota akpa Twy AKpl-
avwv dokwv (V) kat AaoTixdakia (Y) ota modia toug. T

3-1: Insert plastic caps (Z) into the ends of the side bars (V) Y
and Rubber pads (Y) on the legs.

E |4x ¢ m— 3-2: >tepewote Kabiopata (X) kat otic dvo c';, :
F s Akplavécg dokoug (V) ue Tic Bideg Tou ' ???
X mivaka RERA:
G ax =) 3-2: Fix plastic seat (X) to both side bars (V)
H |4 x % by using below screws.
X
B v
C - T v T
)
\u




Brjua 4: XeipoAafiég
Step 4: Handle assembly

4-1: Z1epewote TIC XelpohaPég (W) otic Akplavég dokoug (V) pe Tig Bidec Tou
C [2X] Qymum— P G Xelp e P H
mivaka.
F |4
X 4-1: Attach handle bars (W) to side bars (V) by using below srews.
G|2x @
H|2x %

4-1: TormoBetriote TI¢ Akplavég Sokouc (V) otnv Kevtpikry 6okod (T), Befatovpevol 6Tl ol TPUTTEC TWV
(V), (T) kat (U) eivat euBuUypaUUICUEVEC.

4-2: Insert Side bars (V) to Main center bar (T). Please make sure the holes of (U), (V) & (T) are aligned.

{

VAR D I

a
-
3
F

4x @ 4-1: Ztepewote TIC XelpohaBéc (W) otic Akplavég dokouc (V) ue Tig Bideg Tou

mivaka.
8 & 4-1: Attach handle bars (W) to side bars (V) by using below srews.

| & m| O




ELDICO EH{
sport

Aiavéperal ané tnv EAAIKO ZIMOP MON. A.E.E.

Distributed by ELDICO SPORT SA

eMail: support@eldico.gr ¢ Web Site: eldico.gr




